EN Read the entire instruction manual before you start installation and assembly. If you have any questions regarding any of the instructions or warnings, please contact your

local distributor for assistance.
& CAUTION: Use with products heavier than the rated weights indicated may result in instability causing possible injury.

* Please closely follow the instructions. Improper il may result in damage or serious personal injury.
« Safety gear and proper tools must be used. This product should only be installed by professionals.
* Make sure that the supporting surface will safely support the combined weight of the equipment and all attached hardware and components.
* Use the mounting screws provided and DO NOT OVER TIGHTEN mounting screws.
* This product contains small items that could be a choking hazard if swallowed. Keep these items away from children. .
* This product is intended for indoor use only. Using this product outdoors could lead to product failure and personal injury. | n St r U Ct | O n M a n u a |
IMPORTANT: Ensure that you have received all parts according to the component checklist prior to installation. If any parts are missing or faulty, contact your place of
purchase for a replacement.
MAINTENANCE: Check that the product is secure and safe to use at regular intervals (at least every three months).

DE Bitte vor Beginn der Montage und Zusammenbau das ganze Handbuch durchlesen. Bitte sich mit dem Handler vor Ort bei Fragen zur Anleitung oder Warnungen in
Verbindung setzen.
A VORSICHT: Bei Verwendung mit Produkten, die das zulassige Gewicht tiberschreiten, konnen Schaden oder moglicherweise Verletzungen die Folge sein.
« Halterungen sollen entsprechend den Montageanweisungen angebracht werden. Eine unsachgemaRe Montage kann Schaden oder Verletzungen zur Folge haben.

« Sicherheitsausriistung und geeignete Werkzeuge verwenden. Die Montage des Produktes sollte nur von Fachleuten durchgefiihrt werden.
« Die tragenden Oberflachen sollten das gesamte Gewicht von Geraten und allen zuséatzlichen Bauteilen sicher aushalten kénnen.

* Nur die mi Einbat ! 1 und die 1 NICHT ZU FEST ANZIEHEN.

« Dieses Produkt enthalt Kleinteile, die Erstickungsgefahr beim Verschlucken hervorrufen kénnen. Diese Teile von Kindern fernhalten.

+ Dieses Produkt nur in Innenraumen verwenden. Verwendung des Produktes im AuRenbereich kann zu Verletzungen und Schaden fiihren.

WICHTIG: Vor der Montage bitte alle erhaltenen Bauteile mit der Bauteileliste abgleichen. Bei beschadigten oder fehlenden Teilen den Handler vor Ort nach Ersatzteilen
fragen.

WARTUNG: Die Halterungsklammer regelmaBig auf Sicherheit und Stabilitat priifen (am besten alle drei Monate).

FR Lisez entierement le guide d'utilisateur avant de commencer I'installation et le montage. Sl vous avez des questions concernant les instructions ou les avertissements,
veuillez contacter votre distributeur local pour une assistance
A ATTENTION: L'utilisation de produits plus lourds que les poids nominaux indiqués peut entrainer une instabilité causant des blessures potentielles.

« Les supports doivent étre joints comme spécifié dans les instructions de montage. Une mauvaise installation peut entrainer des dommages ou de graves blessures aux
personnes.

« Un équipement de sécurité et les outils appropriés doivent étre utilisés. Ce produit devrait étre installé uniquement par des professionnels.

« Assurez-vous que la surface de soutien supporte en sécurité le poids combiné de I'équipement et de tous les matériaux et composantes associés.

« Utilisez les vis de montage fournies et NE SERREZ PAS TROP les vis de montage.

« Ce produit contient de petites piéces qui peuvent causer un étouffement si elles sont avalées. Eloignez ces piéces des enfants.

« Ce produit est prévu uniquement pour une utilisation a I'intérieur. L'utilisation de ce produit a I'extérieur peut entrainer une défaillance du produit ou des blessures aux
personnes.

IMPORTANT: Avant I'installation, assurez-vous que vous avez regu toutes les piéces selon la liste de vérification des composants. Si une piéce est manquante ou

endommaggée, téléphonez a votre distributeur local pour qu'il la remplace.

MAINTENANCE: A intervalles réguliers (au moins tous les trois mois) vérifiez que le support est d'utilisation sare et fiable.

RU @ [Mepes Hayanom ycTaHoBKky v cGOpKM NpouMTaliTe PYKOBOACTBO MO ycTaHoBKe. Ecnu y Bac BosHuKknM 160 BONPOCHI [0 ¢ Bawum

A BHumakme: Vcnonb3osanue NpoayKToB, BEC KOTOPbIX NPEBbILIAET Yka3aHHbI/ PACHETHbIN BEC, MOXET NPUBECTU K HEYCTOIYMBOCTI U BO3MOXHbIM TPaBMaM.
* Onopb! AOMKHb! BbITh YCTAHOBNEHbI, KaK 3TO N0KA3aHO B MOHTaXHbIX MHCTPYKUMAX. HenpasunbHas ycTaHoBKa MOXKET NPUBECTM K NONYYEHNI0 CEPbe3HbIX TPaBM.
ot /icTBO U MpoaykT AomKeH TONbKO

* YBeauTecs, 4To Hecylujas IOBEPXHOCTL BIAEPKUT BEC BCEro n YioWuX.
+ HeobxoauMo 1Cnonb3oBaTh MOHTaXHbIE BUHTbI, BXOASLLMeE B koMnnekT noctasku, u HE NMEPETATVBATb MOHTaXHbIE BUHTLI.

fosoeososssssoscsssosossd

« [[aHHbii NPOAYKT COTEPXUT MaNeHbKve FETaNM, KOTOpbie NPECTABRAIOT ONACHOCTS YAYLLIEHAS NpU Takvie etann XpaHTL B HEAOCTYHOM MR AeTelt MecTe.
« [laHHbIit npopykT TONbKO AN [ 7 [IGHHOO NPOAYKTA Ha YNULIE MOXET NPUBECTU K NONOMKE NPOAYKTA U NONYEHUIo TPaBM.
BAXHO: Mepen ycraHoskoit y6eauTech, 4o Bbl nony4nnv Bce AeTanv B COOTBETCTBUM CO CMICKOM KOMNMekTylowvx. Ecniv He XBaTaeT kakix-nu6o AeTaneii Ui OHu NonomMaHbl, CBRXMTECH ¢ Balwum b
MECTHbIM PACTIPOCTPAHMTENIEM 110 BONIPOCY 3aMeHbl.
TEXHUYECKOE OBCNYXUBAHME: HeoBXxoaMMo perynsipHo NpoBepsiTh (kak MUHUMYM, a3 B Tpu Mecsia), YToBb! iH Bbln nero 6Gbino

ES @ Lea todo el manual de instrucciones antes de comenzar la instalacion y ensamble de la unidad. Si tiene alguna inquietud con respecto a las it i [ ias, i con su
distribuidor local.

A PRECAUCION: utilizar con productos de mayor peso al indicado en los limites de peso podria ocasionar i y posibles heridas ~—

« Los soportes deben acoplarse tal como se indica en las instrucciones de ensamble. Una incorrecta instalacion podria ocasionar dafios y serias heridas personales.

« Utilice las herramientas y equipo de seguridad adecuados. Este producto solo debe ser instalado por profesionales.

« Asegurese de que la superficie de fijacion sostenga de manera segura el peso total del equipo y todos sus componentes y hardware.

« Utilice los tornillos de ensamble suministrados y NO aplique demasiada tension a los tornillos.

« Este producto contiene piezas pequefias que representan un riesgo de asfixia. Mantenga estas piezas fuera del alcance de los nifios.

« Este producto esta disefiado para uso en interiores solamente. Utilizar este producto en exteriores podria ocasionar fallas y heridas personales.

IMPORTANTE: Asegurese de que haya recibido todas las piezas segun la lista de verificacion de componentes para la instalacion. Si falta alguna de las partes, o esta dafiada, comuniquese con su
distribuidor.

MANTENIMIENTO: Compruebe periodicamente que el soporte esté asegurado y listo para usar (al menos cada tres meses).

PT @ Leia todo 0 manual de instrugdes antes de iniciar a instalagao e montagem. Se vocé tiver alguma duvida sobre quaisquer uma das instrugdes ou avisos, por favor, entre em contato com o
seu distribuidor local para assisténcia
A ATENGAO: O uso com produtos mais pesados do que os pesos indicados pode resultar em instabilidade, causando possiveis danos.

+ Os suportes devem ser anexados como nas il de talacdo incorreta pode causar danos ou sérias lesGes pessoais.
. i de e devem ser utilizadas. Este produto so deve ser instalado por profissionais.
« Certifique-se que a superficie de suporte suportara com 0 peso do e todas as ferragens e componentes anexados.

« Use os parafusos de montagem fornecidos e NAO APERTE EXCESSIVAMENTE os mesmos.

« Este produto contém pequenas pegas que podem causar asfixia se ingeridas. Mantenha esses itens longe do alcance de criangas.

« Este produto destina-se somente para uso interno. Usa-lo em ambiente externo pode causar falhas no produto e lesées pessoais.

IMPORTANTE: Assegure-se que vocé recebeu todas as pegas, de acordo com a lista de componentes, antes da instalagdo. Se alguma pega estiver faltando ou ¢ defeituosa, contate o seu
distribuidor local para substituigéo.

MANUTENGAO: Certifique-se que o suporte seja seguro e protegido para o uso em intervalos regulares (pelo menos a cada trés meses).

AR @ e laall llal il g pally Juati¥1 el 16 o pgindl 5 s3I n (sl oty ol i (gl ol a5 SIS 13 el s oS B el 8 JlSIL il Y1 i el i ela )
AaY G nill dle aay 3 A1 Cigan ) Laal) Sl 55 aall 531 G ST sl 13 Cllatia go il 138 0350 5 3 1 a3
A 5t Rpeait aY el ) il Csin ) e e JS2 Jalal) i 5 505 8 andl AL ) b s sa LS el sall Ly o

L yina (alatl 43 jua Jaid inall 138 (a5 Cang Al il o) 5 Sl ilane pladiul Cing

e Aalall i Sl 5 83621 05 e 553e Sl 055l IS Jasisns pelall handl o e a8

Near ) lSa (8 55 Y 5 288 5l Al sLall S ) jpalis paial o

s pealinll o3 Jiia] FUEAYL LYl U oS 533 55 psam sl Lo g 132 (g finy o

it Al Cin gl allaad ) il gz el 13 il (53 8 L il 385 Ganada il 13 e

el iy e Jemnl el ) g5 pally Litla, Juai¥) el Sl csma gl 53 gk il S (sl lin aa 35 S 13 S Sl el U il pn 488 e il g€l Al Lgile 5 53 1 Sl e o (e 5052000
(e A6 JS UV o) dalitia ) e 48l opal 5 pSae il of Gaasidilal)

JA () BEPHTCERBHIC TN TORRBIAIE T~ BN BTSRRI SIS, SR OO THEL Dt OP-SMS-GTR VE%@E?&E%E%D'G 50"
FEL.

A\ BE: ERIHEBOBEOERIE RREGREIC Y EERE FRCTBAABYET, 200x100 200x200 MAX
« XY N ORRESAEDIERICHE S TR TS L RBY BRI E) B D EAL S E#3 | F R T RN BYET, OP-SMS-GTE 300x200 400x200 —_
- RERESLCHNRBRRCEREE L, AU TFIOMRES T HADRBE G T,
‘ﬁﬁ;ﬁﬁﬁzﬁgT ;{;JHCED/\%;ZIQ%@%E;.&jég/tiziz;i&(ﬁglciiéckit:L'((fitb\n
BTN RD A% f FhHLESIC TEL, . . . . .
.ﬁ%&,(zm%ij&/‘; Bg,sl%gg,fgﬂﬁﬁmié;r\ygu;i;{ﬁg%‘(bgg‘e/J\jr;gi\};;@%g@%f;piﬁﬁmzﬁgL-(<fg;§uﬂ Follow engineering recommendations of torque values in between 7N-15N for clamping;
ABEIERNEROHIEENE L TNET, KBS A RN THERAT 58 BADREAPEHEEE S RNHGIET, Add some soap on the screws if it can not be used properly.
BE: QAT AREREDF 1070 A MG STDRED BF i1 5D CHIET L, some soap screwsititc sedproperly.

BRARLSEMFEPRBRDBEIE HRDICHT, BEEVDOMBOREEE TTEAETEE W,
RPEE: 757y MIRBITEAT BT BT (D75<{EH 3 BBIO)FTv I LTE L,



ot

A (x1)

— s (E» @ O O

H (x4) 1(x8) J(x2) K(x2) =
M8x70  M8x25 M6x30 M6x14 L(x8) M(x4) N(x2) C5> x1) P (x2)
mm

D(x2) E((x2) F(x2) G(x2)

@@H%ME

Q (x1)
6mm

@m@mmmﬂ)mm@mmmm@mmm@xmmm@mm

M-A (x4) M-B(x4) M-C(x4) M-D (x4)
M4x12 M4x14 M4x20 M4x25 M5x14 M5x20

M-E (x4) M-F(x4) M-G (x4)

O @)

Moxid . MH(x4)  M-1(x8) M-J(x4)

X g 5

Too long Too Short

S




	页 1
	页 2

